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TURGUT OZAL
TIP MERKEZI



  Hasta:                                                                                       Tanı:                                
  V.Yüzeyi:........m2   (Ağırlık:........kg,   Boy:.........cm)
	Tedavi siklusları
	Başlama tarihi
	Süresi 
	İlaçlar
	Günlük Doz
	Tedavi günleri

	İndüksiyon
	.............../............../.20........
	4 hafta
	Siklofosfamid  (IV)
	1.200 mg/m2
	1

	
	
	
	Daunorubisin (IV)
	45 mg/m2
	1,   2,    3

	
	
	
	Vinkristin  (IV)
	2 mg 
	1,   8,    15,    22

	
	
	
	Asparginaz  (SC/IM)
	6.000 U/m2
	5,    8,    11,    15,    18,    22

	
	
	
	Prednisolon  (PO)
	60 mg/m2
	1-21 ( toplam 3 hafta alınacak)

	Erken

İntensifikasyon 
 II A
	............../............../.20..........
	4 hafta
	Siklofosfamid (IV)
	1.000 mg/m2
	1

	
	
	
	Merkaptopürin (PO)
	60 mg/m2
	1,    2,    3,    4,    5,    6,    7,    8,    9,    10,    11,    12,    13,    14 

	
	
	
	Vinkristin  (IV)
	2 mg 
	15,    22

	
	
	
	Asparginaz  (SC/IM)
	6.000 U/m2
	15,    18,    22,    25

	
	
	
	Cytarabin  (SC)
	75 mg/m2
	1,     2,     3,     4,      8,       9,     10,      11

	
	
	
	Metotraksat (IT)
	15 mg
	1

	Erken

İntensifikasyon 

II B
	............../............../.20..........
	4 hafta
	Siklofosfamid (IV)
	1.000 mg/m2
	1

	
	
	
	Merkaptopürin (PO)
	60 mg/m2
	1,     2,     3,     4,    5,    6,    7,    8,    9,    10,    11,    12,    13,    14 

	
	
	
	Vinkristin  (IV)
	2 mg 
	15,    22

	
	
	
	Asparginaz  (IV)
	6.000 U/m2
	15,    18,    22,    25

	
	
	
	Cytarabin  (SC)
	75 mg/m2
	1,     2,     3,     4,      8,       9,     10,      11

	
	
	
	Metotraksat (IT)
	15 mg
	1

	CNS Profilaksisi 

ve Ara İdame
	............../............../.20..........
	12 Hafta
	Kranial Işınlama
	2400 cGy
	1,     2,     3,     4,     5,     6,     7,     8,     9,     10,     11,     12  

	
	
	
	Metotraksat (IT)
	15 mg
	1 ,    8,     15,     22,    29

	
	
	
	Metotraksat  (PO)
	20 mg/m2
	36,    43,    50,    57,    64

	
	
	
	Merkaptopürin (PO)
	60 mg/m2
	1-70 ( toplam 70 gün alınacak)

	Geç  İntensifikasyon 
	............./............../.20..........
	8 Hafta
	Daunorubisin (IV)
	30 mg/m2
	1,    8,    15

	
	
	
	Vinkristin  (IV)
	2 mg
	1,    8,  15

	
	
	
	Deksametazon (PO)
	10 mg/m2
	1,     2,     3,     4,    5,    6,    7,    8,    9,    10,    11,    12,    13,    14

	
	
	
	Siklofosfamid  (IV)
	1.000 mg/m2
	29

	
	
	
	Cytarabin  (SC)
	75 mg/m2
	29,   30,   31,  32,     36,  37,  38,  39 

	
	
	
	Thioguanine (PO)
	60 mg/m2
	29,   30,   31,  32,   33,   34,   35,   36,   37,   38,   39,  40,  41,  42

	İdame
	............./............../.20..........
	Tanıdan itibaren
2 yıl
	Vinkristin  (IV)
	2 mg
	Her 28 günde bir gün

	
	
	
	Prednisolon  (PO)
	60 mg/m2
	Her 28 günde 5 gün 

	
	
	
	Merkaptopürin (PO)
	60 mg/m2
	Her gün

	
	
	
	Metotraksat  (PO)
	20 mg/m2
	Haftada bir gün
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